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1Guard Sanitiser Stand With Sign - Assembly Instructions
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ITEM NO. Description QTY.

1 Square Main Post 1

2 Square Foot Plate 1

3 Bottle Holder with Sign 1

4 Bottle Support Bracket 1

5 M6 Button Screw 4

6 M6 Spring Washer 4

7 M8 Countersunk Screw 1

8 M6 T Nut 4

Tools Required: 4mm Hex Key & 5mm Hex Key
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